SHELDON MACHTINE DIVISTION

SERIAL NUMBER MODEIL, NUMBER

Pm/az

10" LATHES--OVERHEAD OR "E" DRIVE

FOR LATHES PRIOR TO SERIAL NUMBER TLWQ-9000
AND LATHES PRIOR TO SERIAL NUMBER TLWQ-10758
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SHELDON MACHINE COMPANY, INC.

BED UNIT No. L-143

Ref. No. Part No. - Description Quantity -
1 A-802 Taper Pin, #3 x 1} . . e . 2
2 L-943 Lead Screw End Bearing 1

10 L-143 Lathe Bed A 1
1 L-424 Lead Screw 1
12 K-147 Rack . . ., . . . . 1
13 A-803 TaperPin 3 x1° . . . . . . 3
14 A-327 Cap Screw, Socket Head, {-20 N.C. x 34 4
15 A-107 Jam Nut, 3416 N.C. ., ., , ., . . 2
16 A-202 Lock Washer, 34 e . 3
17 A-306 Cap Screw, Hex, Head, 34-16 N.C. x 144 . 2
18 A-323 Cap Screw, Hex, Head, %4-16 N.C, x 114 | 9
19 A-203 . LockWasher, 34 . . . . . . . . 6
20 A-1003 Oil Hole Cover, X" Drive 1
n M-373X Bench Leg e e e e 2
22 A-329 Cap Screw, Hex. Head, %;-14 N.C. x 33 1
23 A-328 Cap Screw, Hex, Head, 7;-14 N.C.x 2 . 1
24 A-212 Lock Washer, I . . . . . .- 4
25 A-108 Jam Nut, 1f;-14 N.C, 4
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HEADSTOCK UNIT L-T1

Part No, Description Ref, Part No, Bescription
L-940 Spindle 27 K-1154 Felt for Bearing
L-38 face Goor, Plunger au K-035 Plug for Lower Front and Rear
L-37 Pace Gear, 40 Tooth pearing
L-40 Spring for Plunger 29 L-038 Front Bearing (Set of two)
L-36 cone Pulley w/ Intergral, 32 30 L-30 Front Bearing Cap
tooth gear a1 A-323 Ccap Screw, Hex, Head, 3/8-16 N.C.
A-614 Headless Set Screw, Cup Point, X 1-1/4
1/4-20 N. 3/4 32 K-934 Plug for Upper Front and Rear Bear-
L-71 Headstock ing
L-70 Headstock Clamp 21 A-1602 0il Cup, 5/16 Drive
A-306 Cap Screw, Hex. Head, 3/8-16 34 K-413-10 Flat Helt 35-1/2* Long
N.C. X 1-1/2 35 K-66 Eccentrie pushing
A-202 Lock Washer, 3/8 a6 L-64 ftfceentric Shaft
L-850 Ball Thrust Bearing a7 M-69 nack Gear landle
K-45 Spindle Feed Gear ; 39 A-B07 Socket Set Screw, Cup Point, 1/6-
L-176 Plug for Lock Screw iIC N.C. X 5/8
A-601 Socket Seb Screw, 1/4-20 N.C. 19 K-1125 madrant Lever Plug
- X 1/4 40 L-937 Rear Gearing, Sot of Two
KL-47 Extended Spindle Nut 41 L-31 Rear Bearing, Cap
L-992 Spindle Collar 42 K-546 Plug Spring
A-606 . Sockct Set Screw, 5/16-18 N.C, 43 K-98 Tumbler Handle Bushing
X /2 44 A-201 Lotk Washer, 5/1%
L-68 Large Back Gear, g2 tooth 45 S-1130 stud
A-901 Woodruff Key #6 46 M-721 Ball for Handle i
A-1003 0il Hole Cover, 1/4= Drive 31 K~543 plug Knob
L- 67 Back fear Pinion Sleeve, 24 tooth 48 A-E0S ‘Socket Set Screw, Cup Point, 1/4-
K-65 Bccentric Bushing 20 N.C., X 5/1¢
A-902 Hi-Pro Tubing Koy, ¥HP-404 39 A-602 Cup roint Headless Sat Scraw,
A-205 Hi-Pro Tubing Key, #UP-506 ) 5/16-18 N.C. X 5/16



Part No. Description

L-1400-T Front Bearing Cap,
A327 Cap Berew 1/40 x 3/4m
AL-1.01-1 Gasket, Front
L-1415-T Spindlie

A-903 Rey, 3/4" x 3/16"
A-502 Koy, 1/2" x 1/8»
A~116/ Front Bearing Asscmbly
1-1400 Headatock

1~70 Headstock Clamp

&i=305 Cap Screw,7/16" x 1-1/2n
A-1010 011 Cup

A=1163 Rear Bearing Aasembly
L-1408 Take-Up Collar

K-45 Spindle Feed Gear
XL-47 Spindle Rut

I~1402-1 Gasket, Rear

L-1402 Rear Bearing Cap
L-776 Lock Screw Plug

A-501 Set Screw, 1/4n x 1/4n
K-543 Plunger Knob

A-605 Set Screw, 1/4" x 5/16"
K-546 Plunger Spring

K-98 Bushing

N-69 Back Gear Handle

HEADSTOCK (TIMKEN BEARING)
10" x 3/4" Lathes - Horizontal Motor Drive.

£
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Ref.
Hos

25
26
27
28

3

Part No.

8-1139
A-210
E-543

K-66
K-1125
4-613
1I~1418
A-302
A-226
L-64
K-65
1-1406
A-1003
A=901
L-1405
L-38
=37

1530
A-602
L-1412
Ar-1551

Desoription

Screw Stud

Lock Washer, 5/16™
Plunger Knob

Set Scyew,3/8" x 5/av
Eccentric Bushing
Plungexr

Set Screw,5/16" x 5/16%
Hoadstock Strap

Cap Screw, 5/16™ x 3/4
Look Wapher, 5/16®
Back Gear Shaft
Eccentric Bughing

Back Uear Pinlon, 26T
011 Hole Cover

Key, 5/8" x 3/16»
Large Back Gear, 64T
Face Gear Phunger

Face Gear, 70T

Spring

"y» Belt Pulley

8et Screw, 5/16nrx 5/167
Spacer

"yn Belt, 43", "B" Sectlon

-
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. SHELDON MACHINE COMPANY, INC,

_ ) REVERSE PLATE (10" LATHE)

Ref,
No. Part No, Description Quantity
1 A-102 Full Nut, 3/8"
2 K-93 Washer

3 L-815 16 T, Gear

4 L-1128-2 Pinion Shaft

5 A-900 Key

6  L-1128-3 32 T. Gear

7 S-1444 30 T. Gear

8 85-1445 28 T. Gear

9 S5-1443 Stud

10 5-1140 Wick

12 L-206 Lever Screw

13 L-76 Lever

14 L-827 Machine handle

15 A=1000 0il Cup
.18 S5-1442 Reverse Plate
17 A-1305 Bushing

18 L-82 Pull Pin

19 L-83 Spring

20 A-100 Jam Nut, 3/8"

21 S5-73 Bushing |
‘ 22 K-51 Collar

H 23 - A-809 Taper Pin, #2 x 1"

- 24 8-31 Tension Plate

25 A-203 Lock Washer

26 5-702 Stud

P b DD B e i e DO b e e D DN e e el B e o e

27 A-609 - Set Screw, 3/8" x 3/4"
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 SHELDON MACHINE COMPANY, INC,

- END GEARING (10" LATHE)

Ref,

No. Part No. Description Quantity
1 K-1055 Gear Stud 1
2 A-1308 Bushing 1
3 K-751X Stud 1
4 A-1307 Bushing 1
5 A-1003 0il Cup 2
6 ¢ L-758X - 54 T Gear 1
7 K-756 Collar 1
g N/ K-748X . 50 T. Gear 1
9 LK-749 End Lever 1

10 K~-757 32 T Gear -1
11 K-1057 Spacer 1
12 K-752X 96 T, Gear 1

13 A-612 Set Screw 1/4" x 1-1/4" 2
14 A-105 Jam Nut 1/4" 2
15 K-93 Washer 4

4

16 . A-102 Full Nut, 3/8"

8214



LSHQ &

Reri
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A-902
L-180
K-718
A-1260
A-1400
K~189
5-1139
M-721
K-157
1948
K-158
A-302
A~200
L-151
L-1039
A-809
L~-709
A-603
K-712
A-681

K-713%
K-718
A-1000
A-804
A~1315
K-51

A-Q02
K-180X
K-180
A-1260
A-1400
K-1869.
5-1139
M-721
K-157
1-948
K-1568
A-308
A-200
K-i51
K-1039
A-809
K-1556
A-803
K-1i63
A-831

K-182
K-161
A-1000
A-804
K-8569
K-51

SEMI QUICK CHANGE GEAR BOX

Description

Key

Upper Shart

Upper Shaft Key

Stud 3/87-16 X 14"

Steel Ball

Shlfter Lever Spring
Shifter Handle Stud

Ball for Shifter Handle
Shifter Lever Stud
Shifter Handle

Shifter Lever Yoke

Cap Screw 5/16-18

Lock Washer

Gear Box, Maln Casting
Lower Shaft & Cdllar
Taper Pin #2 x 1t

20 Tooth Lower Shaft Gear
Set Screw 1/4 X 20 X 5/ia¢
30 Tooth Gear

Set Screw 1/4 X 20 X 5/8

40 Tooth Gear

20 Tooth Upper Shaft Gear
Oller 1/47 Drive

Taper Plin 2

Bushing

Bushing
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SHELDON MACHINE COMPANY, INC.

e
Sq
' GEAR BoOoX
Ref, Part Ref, Part -
No. No, Deacription Quantity Ro. XNo. Desoription Quantity
1 A-B10 Taper Pin, #2 x 3/4 .., . . . . 4 4w . 2 B0 K-1324  NUt o 4 4 v v v b b h e e ke e s e e 1
2 K-T42 Ohifter Lever Yoke . . . . . . . . o, . i 3L K-700X  GeAY BOX. . v 4 v 4 4w a w e e e 1
3 K-728 Shifter Lever, Lower, . . , . ., , P i 32 A-1250  Stud, 3/8-16 N.C. x 1-1/2, , ., . e 1
4  A-1200 Snap Rimg, 3/8" . . ., . ... 0 00 1 33 A-6830 Headleas St Screw, 1/4-20 N.C. x 5/16, . 4
5 K-729 Btud for Shiftey Levers . ., , , . . . . . 1 34 K-735 Tumbler Gear, 18 Tooth, . . . . . , ., . . 1
8 K-727 Shifter Lever, Upper. . . & + 4 , v o 4 . 1 3% EK-738 Key for Tumblex Pinkon, . ., . ., . . . , 1
T A-1400  Steel Ball, 1/4", . . v, .« . 44y .., 1 B k-726 Tuablor Shaft . . o o 000 4 0. ., . 1
8 L-827 Machine Hande, . . . 4 & 4 o 4 4 4 0.0 o 1 37 X-712 Upper & Lower Shaft Gear 30 Tooth ., . . . 2
9 A-200  Lock Yasmber, 8/16". , . . ., . .,,,.. 3 35 A-803  Taper Pin, #2x1". . . . .. ... ., ., 2
10 A-300 Cap Borew, Fillister Head, §/18%.18 N.O. 39  K-709 Upper Bhnft Sieeve Gear ., . , , ., . , . , 1
X/ . s e e e e e e ) 40 Ek-713 Upper & Lower Shaft Gear, 40 Tooth, . . , 2
i1 A-s02 Hondless Jet Scraw, Cup Polnt, 5/18"-18 41 K-1318  Cluster Gear Shaft Collar . . , . . . ., . 1
HeCy 8248 . 0 0 sy oy s v s e e 1 42 A-804 Taper Pin, #2 x X=2/4", . , . . ., ., .. 1
12 K-159 Bhifter Lever Spring, . . . , . , . e 1 43 K-781 Retaining Rimg foriCluater Geay Blesave, . 1
13 A-850 Groove Pin, Type 2, 174 x 8/8 , , , , , . 1 44 x-724 Cluater CGeer, 28 Tooth., « . , . . . . . . b
14 K-738X  Cover, Oeax BOX . 4 4 v v s s a4 by 9y . 1 45  K-723 Cluster Gear, 28 Tooth, , o 4 4 4 . , , . 1
15 3-7600 Mams Plate & Thread Cutting Chart . , . . 1 48 E-722 Cluster Gear, 24 Tooth, , . . . ., , ., . 1
16 A-8532 Drive Stud, ¥0 x 3/16 . . . , . . ... R 4 47  K-721 Cluster Gear, 23 Tooth, . . , + v 4 . , , 1
17 A-B05 Sooket Set Borew, Cup Polnt, 1/4-20 N.C. 48 X-720 Cluater Gear, 22 Tooth, , , . . , , . PN H
RBAAB v e e ey e 2 19 K-710  Cluster Gear, 20 Tooth. , . ., , . , , . . 1
1 K739 . Pull PARKGOB 4 4w vy, e s e s 1 50 K-718 Cluster Gear, 18 Tooth, o« . o . . , , , . 1
19 Kx-98 Tumbler Handle Pin Bushing, , . ., , . . R "1 51 K-717 Cluster Sleave Gear, 16 Tooth . , , . . . 1
20 K-548 Pull 8prdeg o 4 o v vy s e ey e . 1 52 X-708 Koy for Cluster Stesve, , , . , . , , , . 1
2} A-1000  Oiler, 1/4" Drive , , , . , . e e e . 2 53 K-1319  Cluster Gear Shaft, , , ., , . , PP 1
22 E-97 Tumbler Handle Pull Pin . , , , , , ., . 1 54 K-1036  S1liding Gear Bhaft, , , , , ., , ., . . . . 1
23 A-851 Orgove Pin, Typs 2, 1/8 x 1-124 , , , . . 1 55 K-71i6 Xey for Sliding Gear Shaft, , . ,, ., , , 1
24 K-734 TuMBIOT o ., L L L Ly e . )} 58  A-831 Headless Set Scraw, Cup Point,
25 K-89 Tumbler Intermediate Pin. ., , . ., , . . b3 420 HoCo X 5/8 4 v v v 4y vy v I3
28 K737 Tusbler Interaediate Gear (22 Tooth). . . 1 57 K-715 Lover Shaft Sleeve Gear . . ., , , ., , , 1
27 A-302 Cap Serew, Hox, Bead, 5/16-18 N.C. 58 X-703 Retaining Collar for 51iding Gear Shatt N 1
- 3 T T 1 59  A.902 Hi-Pro Tublog Xey #404. . , , . , , ., . . 2
i1 28 A-301 Cap Sorew, Filliater Bead, 3/16-18 N,C. 60 K-101X RBuabing, Left Hand, 1,600 0,D,
i XA L L e 1 % o627 1D, x 1-3/8" long . . , ., , .. 1
- 20 A-304 Cep Screw, Fillister Head, 5/18-18 N.C. 61 A-902 L T T S 1
L Y 1 62 1.77¢ PIUE, & v o s i e e e e e, ¥
63 A-605 Bt Serew . . . . ... 1

. 92149




SHELDON MACHINE

COMPANY,

Ref, No, Part No.
1  K-543
2 K-98
3 K-546
4 K-1125
5 A-100
6 HK-33
7 K-15
8 K-14
9 A-853

10 L-10
11 A-804
12 L-827
13 K-555
14 A-1003
15 A-1400
16 A-602
17 K-863
18 K-548
19 A-~101
N K-24
2 K-511
22 A-855
23 K-535
24 A-854
25  A-856
26 K-534
2l A-209
28  K-550
30 K2
31 K-538-7
32  K-554
33 A-605

SA 13

APRON UNIT No. K-555

Description Quantity
Plunger Knob . . . 1
Quadrant Lever Bushing 1

Plunger Spring R
Quadrant Lever Plungcr .

Jam Nut, Hgavy Hex / 16 N, C.
Washer .

Friction Knu:l

Friction Bushing .

Groove Pin, Type 3, / x /

Half Nut Crank .. .

Taper Pin, #2 x 114*

MacHine Handle . . . : Lo

‘Worm Feed Apron {D. W.) .

0Qil Hole Covers, 1{* Drive .

Steel Ball, 14" .

Headless Sct Scrcw, Cup Pomt,
318 N.C. x i .

Spring for Half Nut Eccenmc .

Quadrant Lever .

Jam Nut, Heavy ch 54’5—!8 N.C..

Machine Handle for Handwheel

Worm Oil Pipe

Groove Pin, Type 4, ,{g x /

Quadrant Link

Groove Pin, Type 5, 5\’5 % /E

Groove Pin, Type 4, / x1.

Safety Latch . . .

Washer, 34" .

Spring for Eccentrlc .

Wormn Wheel Friction

Half Nut Cam ., .

Lead Serew Nut Pin .

Headless Set Screw, Cup Point,
1420 N.Cox 5y -
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Ref. No. Part No.
34  K-539X
35 K-538
36 K-13
37 A-303
8 A-603
39 K-18
40  K-194
41 K-19
42 K-553
43 HK-552X
44 H-23X
45  A-901
46 K-549
47  K-1005
48 K-542
49  A-500
50 LK-522
51  E-197
52 A-858
53 A-1002
54 K-551
55 K-532
56 K-533
57 K-4
58 A-811
59 K-it
§0 K-3
61 A-319
62 A-1008
63  A-857

Description

Lead Screw Nut (Two Plecc) .
Counter Lock Stud . . .
Friction Shaft .

Cap Scrcw. Hex, Hcad / WwNC

Headlesﬁ Set Screw, Cup Point,
14-20 N.C. x 34

Quadrant Gear, 58 Tooth

Apron Back Plate .

Quadrant Pinion, 12 Tooth .

Quadrant Stud ., .

Apron Quadrant ,

Rack Pinion Gear, 68 'I‘ooth

Woodruff Key, §61 .

Guide Block . .

Rack Pinion Stud

Handwheel Shalt |

Woodruff Key, #3 ,

Serew for Rack Pinion Stud

Handwheel . SN

Drive Stud, #7 x /'

0Oit Cup, 5,{5 Drive

Eecentric Stud

Rack Pinlon

Rack Pinion Bushing

Worm Key .

Taper Pin, #4 x 13/'

Worm Wheel fo: 3/' Dlamcter Lead
Serew

Worm . .

Cap Screw, Hex Head V 20 NC.x1

0il Cup, ’,sf; Drive . .o

Groove Pin, Type 2, §1’; x /.f

Quantity
1
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#L.-7-A PLAIN APRON ASSEMBLY FOR 10" SHELDON LATHES

Ref. No. Part No.
1 1.-827
2 1.-10
3 KS-2X
4 A-602
5 K-6
6 A-303
7 L-7
8 1,-23
9

10 K-1005
11 K-532-3
12 K-25
13 K-93
14 E-197
15 A-100
16 K-24
18 A-1003
19 LK-522
20 K-9
K-863
A-804
A-900
A-901
A-1400

14

5|
16

Description

Machine Handle for Halfnut Crank

Crank for Halfnut

Bearing Bracket for Halfnut

Set Screw for Halfnut Tension Adjustment
Single Type Halfnut for 3/4” Leadscrew
Cap Screw '

Apron (Main Body)

Rack Pinion Gear, 60 Tooth

Bushing - not required - refer to part ref #11
Rack Pinion Stud

Rack Pinion, 14 Tooth, complete w/integral bushing
Handwheel Shaft, 12 Tooth

Hardened Washer

Handwheel for Apron

Jam Nut, 3/8" x 16

Machine Handle for Handwheel

Oil Hole Cover
Screw for Rack Pinion Stud
Eccentric Shaft for Halfnut

COMMERCIAL PARTS NOT SHOWN

Spring for Halfnut Tension 10 coils

#2 Taper Pin for Halfnut Crank .
#3 Woodruff Key for Handwheel

#61 Woodruff Key for Rack Pinion

1/4™ Steel Ball for Halfnut Tension

1

Quantity
1

et [N e b
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Note: Used on original 10" lathes (primarily “Metalworker” models) not having

worm type feed provisions.

Use ends with last lathe serial Neo., LLQ2-7537.



Ref. No. Part No.
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L-830
K-124
A-311

A-801
K-125
A-1004
A-300
L-228

K-458
L-126
K-129
A-601

K-134
L-853

K-352
A-354

A-318

A-210
K-119

CARRIAGE UNIT #K-119

Description

Cross Feed Screw .
Cross Feed Pinion
Mech. Screw, Rd. Hd.,
1{-20 N.C. x 45
Taper Pin, # 1x 1" .
Cross Feed Screw Bushing .
Oil Hole Cover, 3" Drive .
Woodruff Key, #3 .
Bushing for Micrometer
Collar . N i
Micrometler Collar Serew
Micrometer Collar
Lower Slide . . .
Socket Set Screw, Cup
Point, 1{-20 N.C. x I{
Swivel Binding Boit
Plug for Micrometer Collar
Screw . . .
Cross Feed Screw Ball Crank
Machine Screw, Truss Head,
K2 NCox Yy .
Cap Screw, Fill. Head,
W16 N.C. x13y . .
Lockwasher, Thin section, i
Carriage . . . . .

Quantity

R e Nk el b el e A

Ref. No. Part No.

20

n
22
23

24

25
26
27
28
25

30
k3]
32
33
34
35
36

37
38

A-611

K-1141
LK-487
A-314

A-307

K-128
LK-489
K-1142
K-122
A-313

A-202
A-857
XK-120
KT-235
K-131
L-635-B
L-636

K-111
A-361

Description
Socket Set Screw, Cuvp
Point, }4-20 N.C. x 14
"V"-Wiper Felt . .
“V'".Felt Wiper Retainer
Machine Screw, Round
Head, 8-32 N.C. x 14
Cap Screw, Hex, Head,
34-16 N.C. x
Cross Feed Nut .
Fiat Felt Wiper Retainer
Flat Wiper Felt .
Back Clamp . . .
Cap Screw, Hex, Head,
33-16 N.C. x I3
Lock Washer, 34"
Pin for Binding Block .
Binding Block . .
Guard for Lower Slide
Lower Slide Gib .
Dog Point Set Screw 14" .
Lock Nut for Gib Adjusting
Screws . . . .
Binding Screw .
Cap Screw, Fil, Head,
34-16 N.C.x 2 .

Quantity
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- SHELDON MACHINE COMPANY, INC.- ]
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CARRIAGE (10" L a t h e 8) .
Ret Ref.
Ho. Part No, Description Quantity No.,  Part HNo. ~ Description Quantity
1 K-891 Indicator Shaft 1 35 TT-1335  Gib 1
2 A-332 Cap Screw, 3/8" x 2-1/4" 1 38 A-377 Cap Screw, 3/8" x IV 2
3 K-890 Indicator Body 1 37 A-210 Lock Yasher 5/16" 2
4 A-807 Pin, #1 x 3/4" 2 as A-426 Cap Screw 3/8 x 2 2
5 K-192 Yora Wheel i 39 K-892 Indicator Dial 1
8 A-314 ¥achine Screw 8-32 x 3/8" 4 40 T1-125 Cposs fesd screw bushing 1
T LK-487 Wiper Retainer 2 41 A-1004 011 Cup 1
8 X-1141 ¥iper 2 42 A~9800 Key, 172" x 1/8" 1
9 A-857 Pin 2 43 L.853 Plug 1
10 XK-120 Binding Block 2 44 K-458 Collar Screw 1
11 =121 Binding Screw 1 45 TT-126 Micrometer Collar 1
12 L-119 Carriage - 1 x 48 K-852 Ball Crank 1
13 LK-489 Wiper Retainer 2 47 A-354 Machine Screw, 174" x 3/4" 1
14 K-1142 Wiper 2 48 TT-228 Bushing .
15 X-122X%_ Back Clamp 1 49 L-1021X Gib 1
16 A-235 Lockwasher, 3/8" 5 50 1,-129X Lower Slide 1
17 A-313 Cap Screw, 3/8" x 7/8" 3 51 1,-227 Swivel Pin 1
i3 A-803 Pin, #3 x 1" 2 53 A-307 Cap Serew, 3/8" x 374" 1
19 TT-1195 Bracket 1 54 A-316 Cap Screw, /4" x 3/4" 2
20 TT-1208 Gib 1 55 TT-1332 Connecting Plate 1
* 21 TT-1202 Adjusting Screw . 2 56 A-451 Machine Screw 1/4" x 5/18" 4
22 A-613 Set Screw, 5/16" x 5/16" 2 57 K-128 Cross feed nut . 1
23 TT-1197 S1ide 1 58 TT-124 Pinion 1
24 TT-212 Clamp Screw 2 59 TT-129 Xey 1
25 TT-1198 Bracket 1 60 A-429 Cap Screw, 3/8" x 1-3/4" 1
26 KT-217 Clamp 1 61 A-611 Set Serew, 174" x 1/2¢ 1
27 A-104 Hex. Nut, 5/8" 3 62 TT-1215 Croas feed screw 1
28 IT-1210 $1ide Leck Rod 1 63 TT-130 Collar 1
20 LXM-940 Adjusting Screw 2 64 TT-11986 Cross Slide 1
30 TT-12098 Swivel Pin 1 65 A-103 Hex, HNut, 5/16" 2
3 Tr-1333 Swivel 1 66 A-200 Lockwasher, 5/16" 1
32 K-93 Washer 2 87 T7-1206 Clamp 2
33 TT-213 Serew 2 88 TT-1521  Pin 1
34 TT-1334 Zaddle 1 89 A-1400 teel Ball, L/4" 1
L1

70 * A-618 - Set 3crew, 3/8" x 3/8"
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Cne " - SHELDON MACHINE COMPANY, INC. ! )_

Part No,.

K-4561
L-826
L-244

" L-140

L-141
A-1004
L-134
L-831
K-833
L-228
A-900
L-126
L-853
K-458
A-601
L-836
A-354

- 1,-135

L-1020X
L-942X
LKM-940
A-613
A-307

COMPOUND - (10" LATHE)

Description

Tool Post Screw
Tool Post Wedge -
Tool Post Ring
Tool Post

Anchor Ring

0il Cup

Nut

Compound Screw
Bushing

Collar Bushing
Key

Micrometer Collar
Pilug

Screw

Set Screw

Ball Crank
Machine Screw, 1/4" x 3/4"

Upper Slide

Gib

Swivel

Adjusting Screw

Set Screw, 5/16" x 5/16"
Cap Screw 3/8" x 3/4"

Quantity
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SHELDON MACHINE COMPANY, INC,

Ref. No.

Part No.
L-75
K-806
L-285
A-601
A-1003
A-~1251
K-212
K-570
L-72
L-74
1-80
A-320
K-1144
K-1146
A-644
L-561A
A-900
L-78
E-197
K-24
K-93
A-100

TAILSTOCK UNIT No. L-72

Description

Spindle .

Key for Spmdle

Spindle Nut .
Socket Set Screw, Cup Pomt / 20 N.C. x /
Qiil Hole Cover, 4" Drive . .

Stud, ¥;-14 N.C. x 214

Spindle Clamp Bushing .

Binding Handle ..

Tailstock Top .

‘Tailstock Base

‘Tailstock Clamp .

Machine Bolt, Square Head /ﬁ 13 N.C. x 3/
Adjusting Screw for Base 5,{5 18 N.C.x2.
Clamp Bolt Nut .

Socket Set Screw, Cup Po:nt 8-32N.C. x /§ .
Tailstock Screw .

Woodruff Key, #3

Screw Bushing

Tailstock Handwheel .

Machine Handle for Handwheel

Washer .

Heavy Hex. Jam Nut / 16 N.C.

Quantity
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MOTOR DRIVE UNIT No. E-400

Ref, No. Part No. Description Quantity | Ref,. No. PartNo. Description Quantity
1 E-956X Attaching Bracket . . . . , , 1 26 A-1007 Grease fitting e e 4
2  E-1033X Pin for Attaching Bracket . . , . 1 27  E-967 Main Bracket .. 1
3 A-T00 Cotter Pin, 4x1 . . , . . , 3 28 E-968X Lower Cone Bracket . 1
4 UE-988 Support Screw for Main Bracket 1 3 A-1500 Motor Pulley P 1
5 A-108 Jam Nut, Hy, Hex,, ¥4-13 N.C. 9 30 A-1550 Motor “V" Belt 1
6 A-207 Lock Washer, 18 . |, , . 6 31 UE-130 Fiber Washer . 5
7 A-1201 Snap Ring, % . . 1 32 A1 Needle Bearing . 8
8 E-933 Eecenteie . . . ., ., ., 2 33 E-972X Shaft for Swivel Base . i
9 E-102% Guide Stud for Adjusting Rod . 1 34 AT Cotterpin ¥4x1. . . . . ., 2

10 ELP-387 Bushing for Adjusting Rod 1 35 A-618 Socket Set Screw, Cup Point, 34-16
11 E-1030 Guide Stud Snap Ring 1 NC.x¥ . . . . . . . [}
12 E-911 Eccentric Lever 1 36 UE-409 Stop Collar for Shaft 2
13 A-210 Lock Washer, 3" 1 7 A-m1 Washer, 3 . . . . 1
14  S-1139 Stud . . L, 1 38 E-1025 4-Step "'V"-Belt Sheave . 2
15 M-1A Ball for Handle | . 1 339 E-974 Upper8Shaft . . . . ., 1
16  A-310 Taper Pin, §2 x 34" 1 40  A-503 Hi-Pro Tubing Key, FHP-606 . 4
17 A-809 Taper Pin, #2 x 17 1 41  A-1551 Caone Pulley "V" Belt 34" x 277 1
18 E-982 Eccentric Shaft 1 42 E-975 - Lower Shaft . . . . . . 1
19 E-980 Adjusting Rod . 1 43  E-977X Main & Attaching Bracket Shaft 3
20 E-51X Pin for Eccentric 1 4  A-T01 Cotter Pin, 4 x 114 . . . . 2
21 A-208 Washers W* . . . . . . 2 45  E-1148 Spacer . . . . . , 1
22 ELP-987 Support Screw for Motor Base . 1 46  A-1501 Double V" Belt Pulley 1
23 A-325 Cap Screw, Hex, Head, 4:-18 47  A-101 Jam Nut, 3-18 N.C. 2
NC.x2% . . . . . 1 48  A-200 Lock Washer, 35 . . . . . . . 1
24 A-1502 Pulley . . . ... . . . . 1 49 A-33 Cap Screw, Hex. Head 34-16 N.C.x 1} 4
B A-600 Socket SBet Screw, Cup Point 14-20 50 A-203 Lock Washer, 3% . . . . . . . 4
NC.x3¥% . . . . . . . 2 51 A-209 Washer, 34§ . 4
52 XE-369 Motor Base 1
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SHELDON MACHINE COMPANY, INC

VERTICAL DRIVE UNIT #K-400
Ref. No. Part Ne. : Description Quantity
A-1504 10" Pulley . e e,
K-401D  Cone Pulley Guard
UE-130 Fibre Washer .
K-408 Motor Base Shaft =~ . :
A-1311 Bushing, .878 I.D, x 1.004 O.D. x 1* Long
A-618 Socket Set Screw, Cup FPoint, .
-34.16 N.C. x 34 ..
UE-409  Stop Collar for Shaft .
A-904 Woodruff Key, #0 .
L-407 Cone Pulley Drive Shaft
10 K-203 Cone Pulley {Drive)
11 A-1008 0il Cup, Y4" Drive
12 L-404 Eccentric Lever .
13 A-1553 "V Belt 147 x 42"
14 K-400 Motor Drive Bracket
15 A-626 Square Head Set Screw,’ Cup Po:nt
: 1413 N.C. x 113 :
16 K-903 Motor Base .
17 K-41 Bracket for Reversing Drum Sw1tch
i3 A-1503 214" Pulley
19 A-323 ‘Cap Screw, Hex. Head 34- 16 N. C.x 1/
20 A~340 Cap Screw, Button Head M-18 N.C. x 1 .
21 A~605 - Socket Set Screw, Cup Point, X{-20 N.C.x ¥ .
22 A-341  Cap Screw, Fil. Head, 34-16 N.C. x 1/ .
23 A-323 Cap Scréw, Hex. Hd., 34-16 N.C. x 1/; .
24 K-41% Dog Point Set Screw .
25 A-104 Jam Nut, Light Hex,, %%- 18 N.F.
26 A-885 Eccentric Lever Pin .
27 K-904 Eccentric¥ork . . . . .
28 K-403 “yPBeltGuard . . ., . .
B1392-M '

WO~ DA™ WK =

bk ek ek G0 G0 b ) G0 P ek b e el ek B ek ek R R BN G fab R b b



